
U.S. Navy, Treasure Island  Fact Sheet 
NPDES Permit No. CA0110116  p. 1 of 26 
Order No. R2-2004-0036  

6/2/2011 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 
1515 CLAY STREET, SUITE 1400 

OAKLAND, CA  94612 
(510) 622 – 2300     Fax: (510) 622 - 2460 

 
FACT SHEET 

for  
 

NPDES PERMIT AND WASTE DISCHARGE REQUIREMENTS FOR 
 

U.S. NAVY, NAVAL SUPPORT ACTIVITY 
TREASURE ISLAND  

SAN FRANCISCO COUNTY 
 

NPDES PERMIT NO. CA0110116 
ORDER NO. R2-2004-0036 

 
 
PUBLIC NOTICE: 
 Written Comments 

• Interested persons are invited to submit written comments concerning this Order. 
• Comments must be submitted to the Water Board no later than 5:00 p.m. on April 22, 2004. 
• Send comments to the Attention of Ann M. Powell. 

  
 Public Hearing 

• The Order will be considered for adoption by the Board at a public hearing during the Board’s 
regular monthly meeting at: Elihu Harris State Office Building, 1515 Clay Street, Oakland, CA; 
1st floor Auditorium.   

• This meeting will be held on: May 19, 2004, starting at 9:00 am. 
  
 Additional Information 

• For additional information about this matter, interested persons should contact Regional Board 
staff member: Ms. Ann M. Powell, Phone: (510) 622-2474; email: amp@rb2.swrcb.ca.gov 

 
This Fact Sheet contains information regarding a reissuance of waste discharge requirements and 
National Pollutant Discharge Elimination System (NPDES) permit for the U.S. Navy, Naval Support 
Activity, Treasure Island for sanitary wastewater discharges.  The Fact Sheet describes the factual, 
legal, and methodological basis for the sections addressed in the Order and provides supporting 
documentation to explain the rationale and assumptions used in deriving the effluent limitations. 

 
I. INTRODUCTION 

 
The Discharger applied to the Board for reissuance of waste discharge requirements and a permit to 
discharge sanitary wastewater to waters of the State and the United States under the NPDES.  The 
application and Report of Waste Discharge are dated December 27, 1999. 

 
 



U.S. Navy, Treasure Island  Fact Sheet 
NPDES Permit No. CA0110116  p. 2 of 26 
Order No. R2-2004-0036  

6/2/2011 

1.  Facility Description   
 

The Discharger owns and operates a Wastewater Treatment Plant (the plant), located on the north side 
of Treasure Island, San Francisco County, California.  Sewage system functions are performed by the 
City and County of San Francisco (City) under a 1997 Cooperative Agreement (CA) between the 
U.S. Navy and the City.  Pursuant to the CA, the City, agreed to operate and maintain the utility 
systems at TI, including the plant, while the U.S. Navy retained ownership of all the utility systems.  
It is anticipated that ownership of the utility systems, including the plant, will be transferred to the 
City after the property is conveyed.   
 
The plant provides secondary-level treatment for domestic wastewater from facilities on Treasure and 
Yerba Buena Islands (the Islands) located in San Francisco Bay. A location map of the Discharger’s 
facility is included as Attachment A of this Order. Most of the facility has become inactive during the 
past several years, although several ongoing activities remain at the site. These include rental 
residential, businesses leases, firefighter training, Coast Guard Base on Yerba Buena Island, and Job 
Corps facilities. The current population is about 3,000. The facility ultimately is anticipated to be 
redeveloped by the City’s Treasure Island Development Authority. Also, in the future, a pipeline may 
be constructed to divert wastewater from the islands to other treatment facilities 
 
The plant has capacity to provide secondary-level treatment for 2.0 million gallons per day (MGD) of 
domestic wastewater. The plant’s peak wet weather design flow is 8.0 MGD. With the reduced 
population on the Islands, the typical dry weather flows during 2002 were approximately 0.2 to 0.4 
MGD.  The upcoming redevelopment of the Islands will increase the population that is served by the 
plant.  The Islands’ population will increase from approximately 3,000 people (current level) to 
approximately 9,000 people (full build-out).  The average dry weather flow will be approximately 1.1 
MGD at full build-out.   
 

2.  Treatment Process Description 
 
The Discharger’s treatment process consists of screening, grit removal and primary clarification, 
secondary treatment by trickling filter, secondary clarification, chlorination, and dechlorination.  
Treated, disinfected and dechlorinated effluent from the plant is discharged into San Francisco Bay.  
The effluent is discharged through a submerged diffuser at latitude 37 degrees 49 minutes 50 seconds 
and longitude 122 degrees 21 minutes 25 seconds. The submerged diffuser is 400 feet offshore at a 
depth of 30 feet.  The U.S. EPA and the Board have made the determination that this is a major 
facility.  
 

3.  Receiving Water Beneficial Uses 
 
The receiving waters for the subject discharges are the waters of San Francisco Bay.  The beneficial 
uses for San Francisco Bay, as identified in the Board’s June 21, 1995 Water Quality Control Plan 
San Francisco Bay Basin (Region 2) (the Basin Plan) and based on known uses of the receiving 
waters near the discharge, are: 
 
a. Industrial Service Supply 
b. Industrial Process Supply 
c. Navigation 
d. Water Contact Recreation  
e. Non-contact Water Recreation 
f. Commercial and Sport Fishing  



U.S. Navy, Treasure Island  Fact Sheet 
NPDES Permit No. CA0110116  p. 3 of 26 
Order No. R2-2004-0036  

6/2/2011 

g. Wildlife Habitat  
h. Preservation of Rare and Endangered Species 
i. Fish Migration  
j. Fish Spawning (potential for San Francisco Bay) 
k. Shellfish Harvesting  
l. Estuarine Habitat 

 
4.  Receiving Water Salinity   

 
Salinity data from three Central San Francisco Bay monitoring stations (Yerba Buena, Point Isabel, 
and Richardson Bay) monitored through the San Francisco Bay Regional Monitoring Program for 
Trace Substances (the RMP) are all well above both the Basin Plan and California Toxics Rule (CTR) 
thresholds for salt water; therefore, the reasonable potential analysis (RPA) and effluent limitations 
specified in this Order for discharges to San Francisco Bay are based on saltwater Basin Plan water 
quality objectives (WQOs) and saltwater CTR and National Toxics Rule (NTR) water quality criteria 
(WQC).   
 

II. DESCRIPTION OF EFFLUENT  
 

The table below presents the quality of the discharge, based on January 2001 through December 2003 
monitoring data for conventional and non-conventional pollutants and certain inorganic priority 
pollutants (metals and cyanide).   
 

Table A.  Summary of Discharge Data 
 

Parameter 
Average of All Measured 
Values, including ND[1] Daily Maximum 

BOD5 (mg/L) 6 23 
BOD5 Removal (%) 97 95[2] 
TSS (mg/L) 9 68 
TSS Removal (%) 94 89 [2] 
Settleable Solids (ml/L-hr) <3 0.0 
Oil and Grease (mg/L) <5[3] <5 
Residual Chlorine (mg/L) 0 0 
pH (s.u.) 6.0 (minimum) 8.0 
Temperature (°C) 17.7 26.5 
Ammonia (mg/L) 0.88 19.42 
Total Coliform (mpn/100 
ml)  

<10 (minimum) 800 

Arsenic (µg/L) 2.17 4.62 
Cadmium (µg/L) 0.19 1.03 
Chromium VI (µg/L) 0.83 2.53 
Copper (µg/L) 11.87 21.77 
Lead (µg/L) 3.07 13.88 
Mercury (µg/L) 0.020 0.0591 



U.S. Navy, Treasure Island  Fact Sheet 
NPDES Permit No. CA0110116  p. 4 of 26 
Order No. R2-2004-0036  

6/2/2011 

Parameter 
Average of All Measured 
Values, including ND[1] Daily Maximum 

Nickel (µg/L) 2.11 5.23 
Selenium (µg/L) 0.35 1.07 
Silver (µg/L) 0.24 3 
Zinc (µg/L) 30.4 67.2 
Cyanide (µg/L) 2.94 2.6[4] 

BOD5 = 5-day biochemical oxygen demand; TSS = total suspended solids; s.u. = standard units; ND = 
nondetect. 
[1]   ND indicates non detected values and are averaged at half the detection limit, except for BOD5, TSS, 

and Oil & Grease, where detection limits are used to calculate the average values.  
[2] These values represent the minimum percent removals for BOD5 and TSS. 
[3] Grease & Oil - all ND, detection limit is 5 mg/L 
[4] Cyanide - only one value detected, but not quantified. 

 
III. GENERAL RATIONALE AND REGULATORY BASES 

 
Water quality objectives, criteria, effluent limitations, and calculations contained in the Order are 
based on: 

 
- Sections 301 through 305, and 307 of the Federal Water Pollution Control Act, and amendments 

thereto, as applicable; 
 
- The Board’s June 21, 1995 Water Quality Control Plan San Francisco Bay Basin (Region 2) (the 

Basin Plan); 
 

- The State Board’s March 2, 2000 Policy for Implementation of Toxics Standards for Inland 
Surface Waters, Enclosed Bays, and Estuaries of California (the State Implementation Plan or 
SIP), and as subsequently approved by the Office of Administrative Law and the U.S. EPA; 

 
- The U.S. EPA’s May 18, 2000 Water Quality Standards; Establishment of Numeric Criteria for 

Priority Toxic Pollutants for the State of California (the California Toxics Rule – the CTR); 
 

- The U.S. EPA’s National Toxics Rule as promulgated [Federal Register Volume 57, 22 
December 1992, page 60848] and subsequently amended (the NTR); 

 
- The U.S. EPA’s Quality Criteria for Water [EPA 440/5-86-001, 1986], and subsequent 

amendments, (the U.S. EPA Gold Book);  
 

- Applicable Federal Regulations [40 CFR Parts 122 and 131];  
 

- 40 CFR Part 131.36(b) and amended [Federal Register Volume 60, Number 86, 4 May 1995, 
pages 22229-22237];  

 
- U.S. EPA’s December 10, 1998 National Recommended Water Quality Criteria compilation 

[Federal Register Vol. 63, No. 237, pp. 68354-68364];  
 



U.S. Navy, Treasure Island  Fact Sheet 
NPDES Permit No. CA0110116  p. 5 of 26 
Order No. R2-2004-0036  

6/2/2011 

- U.S. EPA’s December 27, 2002 Revision of National Recommended Water Quality Criteria 
compilation [Federal Register Vol. 67, No. 249, pp. 79091-79095]; and 

 
- Board staff's Best Professional Judgment (BPJ), as defined by the Basin Plan, involves 

consideration of many factors, including the following: 
 

- the Basin Plan; 
 
- U.S. EPA Region 9’s February 1994 Guidance For NPDES Permit Issuance; 
 
- U.S. EPA’s March 1991 Technical Support Document for Water Quality-Based Toxics 

Control (the TSD); 
 
- U.S. EPA’s October 1, 1993 Policy and Technical Guidance on Interpretation and 

Implementation of Aquatic Life Metals Criteria; 
 
- U.S. EPA’s July 1994 Whole Effluent Toxicity (WET) Control Policy; 
 
- U.S. EPA’s August 14, 1995 National Policy Regarding Whole Effluent Toxicity 

Enforcement; 
 
- U.S. EPA’s April 10, 1996 Clarifications Regarding Flexibility in 40 CFR Part 136 Whole 

Effluent Toxicity (WET) Test Methods; 
 
- U.S. EPA Regions 9 & 10’s May 31, 1996 Guidance for Implementing Whole Effluent 

Toxicity Programs Final;  
 
- U.S. EPA’s February 19, 1997 Draft Whole Effluent Toxicity (WET) Implementation 

Strategy. 

IV. SPECIFIC RATIONALE 
 

Several specific factors affecting the development of limitations and requirements in the Order are 
discussed as follows: 

 
 1.   Recent Plant Performance 

 
Section 402(o) of Clean Water Act (CWA) and 40 CFR § 122.44(l) require that water quality-based 
effluent limitations (WQBELs) in re-issued permits be at least as stringent as in the previous Order.  
The SIP specifies that interim effluent limitations, if required, must be based on current treatment 
facility performance or on previous Order limitations whichever is more stringent (unless anti-
backsliding requirements are met).  In determining what constitutes “recent plant performance,” best 
professional judgment (BPJ) was used.  Effluent monitoring data collected from January 2001 
through December 2003 for certain inorganic priority pollutants, and from January 1998 to February 
2003 for certain organic pollutants, are considered representative of recent plant performance.     

 
2.  Impaired Water Bodies on 303(d) List 

 
On June 6, 2003, the U.S. EPA approved a revised list of impaired water bodies prepared by the State 